SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Emission masks — Out of band emissions

LTE Band 26 / 1.4MHz

Lowest Channel / QPSK

Middle Channel / QPSK

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB

Mode Auto Sweep
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Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.00 dB
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 806.500 MHz 100.000 kHz 767.55611 MHz -55.91 dBm -42.91 dB 30.000 MHz 806.500 MHz 100.000 kHz 757.65635 MHz -56.22 dBm -43.22 dB
836,500 MHz 1.000 GHz 100.000 kHz 948.64580 MHz -55.62 dBm -42,62 dB 836,500 MHz 1,000 GHz 100.000 kHz 844.87519 MHz -55.50 dBm -42,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.6290% GHz -44.83 dBm -31.83 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49638 GHz -45.04 dBm -32.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92926 GHz -40.48 dBm -27.48 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91276 GHz -40,56 dBm -27.56 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.36316 GHz -41.70 dBm -28.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.34616 GHz -41,37 dém -28.37 d&
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Spurious Emissions
Range Low | RangeUp | RBW Frequency | Power Abs ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 757.80193 MHz -55.97 dém -42.97 d8
836,500 MHz 1.000 GHz 100.000 kHz 994,32121 MHz -55.56 dem -42.56 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.97476 GHz -45.17 dBm -32.17 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.94938 GHz -40.77 dBm -27.77 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.35066 GHz -41.50 dBm -28.50 d&
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FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 26 / 3MHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit rwrk PARS Limit l‘thnrk PARS
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-80 dB -80 dBm
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Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 787.01592 MHz -55.97 dBm -42,97 dB 30.000 MHz 806.500 MHz 100.000 kHz 631.48299 MHz -56.06 dBém -43.06 dB
836,500 MHz 1.000 GHz 100.000 kHz 844.87519 MHz -55,60 dBm -42,60 dB 836,500 MHz 1,000 GHz 100.000 kHz 854 51687 MHz -55.70 dBm -42,70 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47438 GHz -44.89 dBm -31.89 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.63559 GHz -44.88 dBm -31.688 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89676 GHz -40.72 dBm -27.72 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.94476 GHz -40.68 dBm -27.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34866 GHz -41.44 dBm -28.44 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33667 GHz -41.48 dBm -28.48 d&
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Highest Channel / QPSK
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Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
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Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 62240821 MHz -55.93 dBm -42.93 dB
836,500 MHz 1.000 GHz 100.000 kHz 842 58733 MHz -55.63 dem -42.63 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.95776 GHz -45.06 dBm -32.06 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.93976 GHz -40,55 dBm -27.55 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.33267 GHz -41.60 dBm -28.60 d&
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LTE Band 26 / 5SMHz

Lowest Channel /| QPSK Middle Channel / QPSK
| spe ¥
Ref Level 0.00 dBm  Offset 11.00 dB Mode Auto Sweep RefLevel 0.00 dBm  Offset 11,00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AugPwr (@1 avgPwr
Limit rwrk PARS Limit l‘thnrk PARS
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Start 30.0 MHz 34005 pts Stop 9.0 GHz | || Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 806.500 MHz 100.000 kHz 797.44949 MHz -56.02 dBm -43.02 dB 30.000 MHz 806.500 MHz 100.000 kHz 783.08514 MHz -56.05 dBm -43.05 dB
836,500 MHz 1.000 GHz 100.000 kHz 950.27000 MHz -55.57 dBm -42,57 dB 836,500 MHz 1.000 GHz 100.000 kHz 972.01462 MHz -55.59 dBm -42,50 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95176 GHz -45.05 dBm -32.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -44.91 dBm -31.91 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -40.71 dBm -27.71 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.99175 GHz -40.55 dBm -27.55 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34416 GHz -41.51 dBm -28.51 db 7.000 GHz 9,000 GHz 1.000 MHz 7.33867 GHz -41.51 dBm -28.51 dB
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Highest Channel / QPSK
Spec n D‘:_?
Ref Level 0.00 dém  Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 638.85927 MHz -56.12 dBm -43.12 d8
836,500 MHz 1.000 GHz 100.000 kHz 901,90817 MHz -55.46 dem -42.46 dg
1.000 GHz 3.000 GHz 1.000 MHz 2.95826 GHz -45.09 dbm -32.09 dB
3,000 GHz 7.000 GHz 1.000 MHz 5.90176 GHz -40.66 dBm -27.66 d&
7.000 GHz 9.000 GHz 1.000 MHz 7.32967 GHz -41.59 dBm -28.59 d&
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LTE Band 26 / 10MHz

Middle Channel / QPSK

Spectrum Ec:.'
Ref Level 0.00 dBm  Offset 11.00 dB Mode 4Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 781.28959 MHz -55.00 dBm -42.90 dB
836,500 MHz 1,000 GHz 100.000 kHz 924,29648 MHz -55.72 dBm -42.72 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.62184 GHz -44.97 dBm -31.97 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.90526 GHz -40.70 dBm -27.70 d8
7.000 GHz 5.000 GHz 1.000 MHz 7.31317 GHz -41,56 dBm -28.56 dB
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LTE Band 26 / 15MHz

Lowest Channel / QPSK

Spectrum Ec:.'
Ref Level 0.00 dBm  Offset 11.00 dB Mode 4Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
20.000 MHz 206,500 MHz 100.000 kHz 627.60073 MHz -55.69 dBm -42.69 dB
836,500 MHz 1,000 GHz 100.000 kHz 840,70802 MHz -54,56 dBm -41.56 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.96476 GHz -48.01 dBm -32.01 de
3.000 GHz 7.000 GHz 1.000 MHz 6.92326 GHz -40.44 dBm -27.44 d8
7.000 GHz 9,000 GHz 1.000 MHz 7.35366 GHz -41.56 dBm -28.56 dB
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0038
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
PASS
0 Normal Voltage 0.0111
20 Maximum Voltage 0.0114
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0050
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V

TEL : 886-3-327-3456 Page Number 1 A11-25 of 26
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ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
Test Conditions LTE Band 26 (QPSK) / Low Channel Limit
Temperature Voltage BW 15MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0063
30 Normal Voltage 0.0060
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0133
PASS
0 Normal Voltage 0.0134
20 Maximum Voltage 0.0068
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0158
Note:

1. Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.

2. The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 26_Part 90S

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.77 4.58 5.07 - PASS
TEL : 886-3-327-3456 Page Number 1 A12-1 of 13
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LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,00 db Ref Level 30.00 cbm  Offset 11,00 db
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G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 24.25 dBm 28,53 dBm 4.28 da 2.12 dB 3.28 dB 3 dB 4.03 dB Trace 1 23,21 dBm 28,45 dBm 5.13 d8 2.87 d8 4.06 da 4.58 da 4.93 dB
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LTE Band 26 / 15MHz / 256 QAM
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 1.28 3.01 3.04 4.97 4.89 9.75 | 10.00 | 14.53 | 14.14 - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.28 - 3.00 - 4.85 - 9.71 - 14.41 - - -
TEL : 886-3-327-3456 Page Number 1 A12-3 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att 30 d 63.2 s @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 16.98 dBm)| MI[1] 16.73 dBm
i 623.99720 MHz m 624.14550 MHZ,
20 20
A _nde 26.00 dB N X nde 26.00 dB
o sl A e e e 1.272700000 MH2 oa it St AN 1.289500000 MHz,
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7 = = S 20d WA
W e Y W g -
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60 d -60 di
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 823.9972 MHz 16.38 dam nd8 down 1.2727 MHz ML 24,1455 MHz 16.73 dam nd8 down 1.2895 MHz
T1 1 823.3554 MHz -9.67 dBm nd8 26.00 dB T1 L £23.365 MHz -9.31 dBm nd8 26,00 d8
T2 1 824.6322 MHz .65 dBm Q factor 647.4 T2 1 B824.6545 MHz -9.20 dBm Q factor 639.1
L I 4 L [S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.75 dbm)| MI[1] 17.13 dBm
823.56240 MHz M) 623.73030 MHZ,
20 20
| P B 26.00 dB PPN I T N 26.00 dB
g / - v BG 3.015000000 MHz 104 / & s s [ A 3.045000000 MH|
Q factor | 273.2 Q factor \ 270.5
Y {
o4 I 0d vé 4
¥ } Y \
10 df - -10 7 T
e B . A M VN
20 =3 - < =]
a0
-40 d -40 de
50 df 50 d
60 d -60 di
CF 824.0 MHz 1001 pts Span 6.0 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 823.5624 MHz 17.75 dBm nd@ down 3.015 MHz M1 823.7303 MHz 17.13 dBm nd@ down 2,045 MHZ
T1 1 922.4895 MHz -6.62 dBm nd8 26.00 dB T1 L £22.4835 MHz -6.89 dBm nd8 26,00 d8
T2 1 825.5045 MHz -8.16 dBm Q factor 273.2 T2 1 B25.52B5 MHz -9.05 dBm Q factor 270.5
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att a0de SWT 10 ps @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 17.13 dbm)| MI[1] 14.49 dBm
I 825.25900 MHz 625.63800 MHZ,
20 20 1
PO R ndg ¥, 26.00 dB ndes ") 26.00 dB
0u L Al et g Ve, 4.975000000 MHZ, 104 T e e A e 4.895000000 MHZ|
7 Q factor \ 165.9) | Q factor 168.7
d L P
a o
b2 4
10 d -10 o - -
' 7 Y
. A \ \
3am TR |~ -
a0
-40 d -40 d
50 df 50 d
-6 df -60 di
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 825,250 MHz 17.13 dam nd8 down 4.975 MHz ML 25,638 MHZ 14,49 dBm nd8 down 4,895 MHZ
T1 1 821.512 MHz -8.81 dBm nd8 26.00 dB T1 L £21.552 MHz -11.51 dam nd8 26,00 d8
T2 1 826.488 MHz -8.88 dBm Q factor 165.9 T2 1 B26.448 MHz -11.75 dam Q factor 168.7
L I 4 L [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

J

[= [=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.72 dBm) ™M1[1] 17.10 dBm)
821.6020 MHz ' 822.4020 MHz
20 - 20 -
X, ndg, ., 26.00 dB B, 26.00 dB
P S e I e N PN
0u i ol B T 0.750000000 MHZ 04 s VT e 10.010000000 MHz
* ] Q factor \ 84.3) b ] Q factor \ 82.2)
0 | 0 de — L
¥ 12 4 y
-10 d8m ¥ t -10 dém: i T
g . e -, -
20 - =" B = = e
-20 980y ’ L
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 20.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 821.502 MHz 16.72 dam nd8 down 9.75 MHz ML 22,402 MHz 17.10 dam nd8 down 10,01 WHz
T1 1 816.085 MHz -9.51 dBm nd8 26.00 dB T1 L £19.005 MHz -6.60 dBm nd8 26,00 d8
T2 1 828.835 MHz -8.90 dBm Q factor B84.3 T2 1 B29.015 MHz -9.20 dBm Q factor 2.2
L L J L L

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

J

J

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.97 dBm| ™Il 17.25 dBm|
822.8910 MHz M1 828.9160 MHz
20 20
1 B 26.00 dB ~-nds % 26.00 dB
04 [ T - B 14.535000000 MHz| 104 [/ gl T A 14.146000000 MHz
- 7 Q factor 56.6) - Q factor 58.6
0de : i} 0ds |
" i
-10 dBm “= = -10 dem — i ¥ —
Ay e VT e 1
R A . WS
-208m 20/ddm
-30 dBm -30 dém
~40 dm -40 dBm
-50 dBm -50 dém
-60 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 90.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 822.891 MHz 17.97 dam nd8 down 14.535 MHz ML B2E.316 MHZ 17.25 dam nd8 down 14,146 MHz
TL 1 816.807 MHz -8.34 dBm nd8 26.00 dB T1 L B16.527 MHz -9.26 dBm nd8 26.00 dB
T2 1 831.343 MHz -7.95 dBm qQ factor 56.6 T2 1 073 MHz -8.27 dam qQ factor 58.6
( U - J
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LTE Band 26

Middle Channel / 1.4MHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum i =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 54 dBm)| 15.04 dBm)
624.11390 MHZ,
= ndly! @ A ) 26.00 dB
od T atatl el s ALY - Y 1.281100000 MHz 104 AR etk el - 3.009000000 MHZ|
- i qQfactor | 643.4 - I Q factor 273.9
0de B 0ds
-10 d8m - -10 dém:
7
20 dBm - 20 dBm
=7 - Ry ~ e
-0 um— -3 dem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 2.8 MHz CF 824.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824.3301 MHz 14,54 dam nd8 down 1.2811 MHz ML 24,1139 MHz 15.84 dam nd8 down 3.009 WAz
T1 1 23.3734 MHz -11.41 dm nd8 26.00 dB T1 L 22,5015 MHz -10.18 dbm nd8 26,00 d8
T2 1 824.6545 MHz -11.24 dam qQ factor 543.4 T2 1 825,510 MHz -9.80 dam qQ factor 2
~r
~ I 4 L S JL 4 -

Middle Channel / 5SMHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.47 dBm) ™M1[1] 17.45 dBm)
824.83900 MHz M 825.2790 MHz
20 20 d8 2
e 26.00 dB X ndB 26.00 dB
o TP PR, WA N 4.855000000 MHZ 04 A it Al LA 9.710000000 MHZ|
- i Qfa 169.9 b { Q factor 85.0)
{ /
0d8 ‘ . 0 d ]
v { ]
-10 dBm ¥ v -10 dém Jl
/ | \
2 ! kY 2 \
20 dBm f " 20 dem ~ — S VAT |
[ N . e e
< . = < | <30 dem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 1001 pts Span 10.0 MHz CF 824.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 824,839 NMHz 14,47 dBm nd8 down 4.855 MHz ML L B25.279 MHz 17.45 dam nd8 down 9.71 Wz
T1 1 821.572 MHz -11.77 dam nd8 26.00 dB T1 L 19,165 MHz -9.17 dBm nd8 26.00 dB
T2 1 826.428 MHz -11.38 dam qQ factor 169.9 T2 1 B2B.895 MHZ -8.21 dam qQ factor
~ I 4 L S JL 4

Middle Channel / 15MHz / 64QAM N/A

Spectrum t"%’
Ref Level 30.00 GBm  Offset 11,00 db & RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100
(@ 17k Max
16.40 dBm
829.8140 MHz
= 26.00 dB
g AN i 14.416000000 MHz
- ] 57.6)
0 dé: f
10 dBm / L
Loy,
. A T R
20 dBp = .
,f’J
$40 dem
-40 dBm
-50 dBm
-60 dBm
CF 824.0 MHz 1001 pts Span 90.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 820.814 MHz 16.40 dBm ndB_down 14.416 MHz
TL 1 816.837 MHz ndd 26.00 dB
T2 1 831.253 MHz Q factor 57.6
~ I 4 L

TEL : 886-3-327-3456 Page Number : A12-6 of 13
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Occupied Bandwidth

LTE Band 26 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.08 1.08 2.70 2.72 4.49 4.49 9.05 8.98 | 13.48 | 13.39 - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.08 - 2.71 - 4.49 - 8.98 - 13.41 - - -
Page Number 1 A12-7 of 13
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 26

Middle Channel / 1.4MHz /| QPSK

Middle Channel / 1.4MHz / 16QAM

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,00 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11.00 db = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.25 dBm) 15.56 dBm)
- 11 024.080910 MHz - 023.665990 MHz
Occ B 1.089091091 MHz 1.087601231 MHz,
WJ.MVVJW’\,AR,MM
10d 104
od 0 di v
/ \
-10 df -10 d
i " -
20 2ph
e Wy ¥4 =
a0 30
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.08001 MHz 18.25 dam ML L 82356599 MHz 15.56 dam
T1 1 823.455174 MHz 9.31 dBm Oce Bw 1.089091051 MHz T1 L 823457414 MHz 9.17 dBm Oce Bw 1.087691231 MHz
T2 1 824.544266 MHz 9.86 dam T2 1 824.545105 MHz 7.73 dam
L I 4 [S JL -

Middle Channel / 3MHz / QPSK

iddle Channel /

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.57 dBm) 16
20 i 824.615540 MHz 20 825.25.
—rmﬂwwqw 2.708120187 MHz 2.721927807 MHZ
10d 104
od 0 d
/
-10 df ﬂ‘ -10 d
~
L~ /‘\._,\ — ~ I — |
20 0Bm= -2a o —
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 824.0 MHz 10001 pts Span 6.0 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.61554 MHz 18.57 dam ML 83525507 MHz 16.59 dam
T1 1 822.652535 MHz 11.60 dBm Oce Bw 2708125167 MHz T1 L 822.632737 MHz 10.73 dBm Oce Bw 2.721927807 MHz
T2 1 825360664 MHz 11.75 dam T2 1 825.354665 MHz 10.25 dam
L ] J - \ JU J ) v

Middle Channel / 5SMHz /| QPSK

Middle Channel /

5MHz / 16QAM

[= (¥
Ref Level 30.00 GBm  Offset 11,00 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11.00 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
16.48 dBm) ™M1[1 15.08 dBm)
- " 622.795100 MHz - . 023.480100 MHz
T ’\7 . 4.495550445 MHz - 4.492550745 MHZ
e LN PYPNY.N NPT BN VAN 10 AT
/ {
d / 4 J
a ] o i T
d L / \
-10 -10 d
/ 5 / )
20 ., A 20 di /
- PPN TV AN NI
a0 a0
40 df -40 di
50 df 50 d
60 d -60 di
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 822.7951 MHz 16.48 dam ML 23,4801 MHz 15.98 dam
T1 1 821.747225 MHz 11.64 dBm Oce Bw 4,495550445 MHz T1 L 821,756224 MHz 10.20 dBm Oce Bw 4,492550745 MHz
T2 1 826.242776 MHz 10.92 dam T2 1 826.250775 MHz 10.37 dam
L I 4 L [S JL -

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
18.11 dBm) ™M1[1] 1643 dBm)
- 626.80370 MHz - i 625.00990 MHZ,
~ Q 057094291 MHz - Occ By £.989101090 MHZ
;}\_,‘/V\—\,,J\J" N VRS R |~ AR
10d 104 ;
,ﬂ { \
0d8 { 0 da ] i
-10 dem - -10 dem - '
A ‘\_\pm_\'v,‘ T
enLdag 20 dBm - ——
~
-30 dbm -30 dam
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 20.0 MHz CF 824.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.8837 MHz 18.11 dam ML 25,0099 MHz 16.43 dam
T1 1 919.45445 MHz 13.15 dBm Oce Bw 9.057094251 MHz T1 L £19.45645 MHz 10.95 dBm Oce Bw £.98910109 MHz
T2 1 828.51185 MHz 12.41 dam T2 1 82B.47755 MHZ 10.24 dom

Middle Channel /

15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att 30dE SWT  126us @ VBW 1MHz Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.80 dBm) ™M1[1] 16.61 dBm)
M1 826.50170 MHz 818.88550 MHZ,
= 1 - = T2 13.480651935 MHz @ Occ Bre 13.996660334 MHz
[ Ao, M\mﬂm«'\,,«-\? s 551935 e SR 1 3.39666033
10d 104
|
| | 1}
0d8 L 0 d 4 §
f‘ | 1}
-10 dBm N -10 dBm
o ¥al >
A W WY T T
Bm )
-30 dom -30 dam
-40 dBm: -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 40,0 MHz CF 824.0 MHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.5017 MHz 17.80 dam ML B1B.BESS MHz 16.61 dam
T1 1 817.26867 MHz 12.76 dBm Oce Bw 13.480651935 MHz T1 L £17.32667 MHz 10.93 dBm Oce Bw 13.396660334 MHz
T2 1 830.74933 MHz 12.80 dam T2 1 830.72533 MHZ 11.51 dam

TEL:
FAX:

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 26

Middle Channel / 1.4MHz /| 64QAM

Middle Channel / 3MHz / 64QAM

Ref Level 30.00 dém  Offset 11,00 dB & RBW 30 kHz

Ref Level 20,00 dém  Offset 11.00 db & RBW 100 kHz

o Att 30dE SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 15.60 dBm)| MI[1] 16.39 dBm
- 024.109870 MHz - s 023.412060 MHz
| 1084611539 MHz T Ao A Occ By : 2.718928107 MHZ
104 PN 10 4 ~ e’ v
] \
0d8 0 d {
/ N )
-10 dBm \ -10 dém
/
20 dBm 20 dem /

N \ AN Ve
Pr¥ia Zata VAN el =
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 2.8 MHz CF 824.0 MHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 824.10387 NMHz 15.60 dam ML L 823.41206 MHz 16.39 dam
T1 1 823.457974 MHz 9.58 dBm Oce Bw 1.084611539 MHz T1 L 822.641136 MHz 10.43 dBm Oce Bw 2.718928107 MHz
T2 1 824.542585 MHz 9.58 dam T2 1 825.360064 MHz 10.50 dam
~ I 4 S JL 4 -

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.00 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.18 dBm) ™M1[1] 16.96 dBm)
20 a8 626.006800 MHZ - . 621.93220 MHZ,
occBw M 4.498550145 MHz - Ao Occ By, £.985101490 MHZ
10 d L LeASAVNTY Iy, od o et A Waaihe® andiiine's
1 ¥ 1 7
/ \ / \
0d8 0 d
/ \ / |
-10 d8m 4 -10 dem - L
I / \
20 dBm ; 20 dem —~ - <
- AVAWS Vo | g et —L
Pt A e
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF 824.0 MHz 10001 pts Span 10.0 MHz CF 824.0 MHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 826.0068 MHz 14,18 dam ML 821,932 MHz 16.36 dam
T1 1 821.754225 MHz 8.96 dBm Oce Bw 4,438550145 MHz T1 L £19.50845 MHz 9.08 dBm Oce Bw £.98510149 MHz
T2 1 826.252775 MHz 8.65 dam T2 1 828.49355 MHZ 9.59 dam
L ] J - ( JU J ) v

N/A

Ref Level 30.00 GBm  Offset 1100 dB & RBW 300 kHz
o att 30de SWT  12.6ps @ VBW 1MHz  Mode FFT
SGL Count 100/100

(@ 17k Max

MIL1] 15

20 de M1
i
el e caliterd

10d

90 dBm
028.90750 MHZ|
13417658234 MHZ

{
LED f }

-10 dem / -

20 df 3

e
<30 dBm

-40 dam:

-50 dém

-60 dBm

CF 824.0 MHz 10001 pts Span 30.0 MHz

Marker

X-value 1 Y-value | Function | Function Result

Type | Ref | Tre |
ML f 15.90 dam

10.60 dBm Oce Bw

9.97 dBm

828.9075 MHz
817.29867 MHz

13.417656234 MHz

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Conducted Spurious Emission

LTE Band 26 / 1.4MHz

LTE Band 26 / 3MHz

Middle Channel / QPSK

Middle Channel / QPSK

=) (Specram ) =
Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 11.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit Twrk PARS Limit l‘thnrk PARS
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
1OUS_LINE_AB5_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
mmaa e L NSNS S 0 dbm P e e PR R—
-50 dBm J
- ki
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 812.70158 MHz -55.81 dBm -42.81 dB 30.000 MHz 814.000 MHz 100.000 kHz B812.65258 MHz -55.81 dBm -42.81 dB
849,000 MHz 1.000 GHz 100.000 kHz 993.98126 MHz -55,50 dBm -42,50 dB 849,000 MHz 1,000 GHz 100.000 kHz 988.03923 MHz -55.47 dBm -42.47 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86526 GHz -45.00 dBm -32.00 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.54736 GHz -45.14 dBm -32.14 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -40.59 dBm -27.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90576 GHz -40.68 dBm -27.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34416 GHz -41.60 dBm -28.60 db 7.000 GHz 9,000 GHz 1.000 MHz 7.35116 GHz -41.59 dBm -28.59 dB
T bl
L L J o L L L

LTE Band 26 / 5SMHz

LTE Band 26 / 10MHz

Middle Channel / QPSK

Middle Channel / QPSK

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11.00 dB Mode Auto Sweep

(@1 Avgrwr
Twrk PARS Limit l‘thnrk PAR
SPURIOUS LINE_ABS PABS -10 difig$PURIOUS LINE ABS
LINE_ABS_ B LINE_ABS_
-20 dBm
-30 dBm -30 dBm
-40 dBm = -40 dBm = S
-50 derr -50 dBm |
- ﬂMJ !
-70 dB -70 dBm
-80 dB -80 dBm
-90 dBm -90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 814.000 MHz 100.000 kHz 813.19155 MHz -55.56 dBm -42.56 dB 30.000 MHz 814.000 MHz 100.000 kHz 810.79070 MHz -45.68 dBm -32.68 dB
849,000 MHz 1.000 GHz 100.000 kHz 881.86382 MHz -55.81 dBm -42,81 dB 849,000 MHz 1,000 GHz 100.000 kHz 956.94878 MHz -55.71 dBm -42,71 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.45739 GHz -45.02 dBm -32.02 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.48688 GHz -45.02 dBm -32.02 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.96888 GHz -40.74 dBm -27.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93326 GHz -40,29 dBm -27.29 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.33767 GHz -41.65 dBm -28.65 db 7.000 GHz 9,000 GHz 1.000 MHz 7.34216 GHz -41,64 dBm -28.64 d&
hid bl
L JL ) e L JL L

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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LTE Band 26 / 15MHz N/A

Middle Channel / QPSK N/A

Si

Ref Level 0.00 dém  Offset 11,00 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit Twrk PAES
10 ddH\" [I—'IIRI[]H.‘\ INE_ABS PABS

SPURIOUS_LINE_ABS_

-20 dBm
-30 dBm
-40 dem — ~—
-50 dBr
IJ
-70 dB
-80 dB
-90 dBm
Start 30.0 MHz 34005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz B814.000 MH2 100.000 kHz B810.69271 MHz -43.06 dBm -30.06 dB
849,000 MHz 1,000 GHz 100.000 kHz 964.04223 MHz -55.63 dém -42,63 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.63500 GHz -44.51 dém -31.51 d&
3.000 GHz 7.000 GHz 1.000 MHz 6.93776 GHz -40.82 dBm -27.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.34116 GHz -41.58 dBm -28.58 dB
A

L JL J

TEL : 886-3-327-3456 Page Number 1 A12-12 of 13
FAX : 886-3-328-4978



ssanranas. FCC RADIO TEST REPORT

Report No. : FG4D1914

Frequency Stability
Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz 2.5 ppm
(°C) (Volt) Deviation (ppm) Result
35 Normal Voltage 0.0038
30 Normal Voltage 0.0017
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0063
PASS
0 Normal Voltage 0.0111
20 Maximum Voltage 0.0114
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0050
Note: Normal Voltage = 3.88 V. ; Minimum Voltage = 3.6 V. ; Maximum Voltage = 4.48 V.
TEL : 886-3-327-3456 Page Number : A12-13 of 13

FAX : 886-3-328-4978
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LTE Band 66

Peak-to-Average Ratio

Mode LTE Band 66 / 20MHz
Mod. QPSK 16QAM 64QAM 256QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 5.28 6.17 6.38 - PASS
TEL : 886-3-327-3456 Page Number 1 A13-1 of 30

FAX : 886-3-328-4978



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG4D1914

LTE Band 66 / 20MHz / QPSK

LTE Band 66 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b Spectrum b
Ref Level 30.00 cbm  Offset 11,70 db Ref Level 30.00 cbm  Offset 11,70 db

o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

S ==

S T
. =
o = o =
i §
.
0.0 0.0 <
X
1E4 - 1E4
X Y
. | . {
1€ + 1€ L
i \

CF 1.745 GHz Mean Pwr + 20.00 dB CF 1.745 GHz Mean Pwr + 20.00 dB

G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 2140 dem 27,49 dem 5.09 d8 2.49 0B .41 0B 5.28 0B 5.83 08 Trace 1 [ 20,37 dem 27,57 dem 7.20 d8 3.10 d8 5.07 d8 5.17 d 5.90 08

— -~ — — — —_—
il WD WG ] I

LTE Band 66 / 20MHz / 64QAM

LTE Band 66 / 20MHz / 256 QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 11,70 db
o att 30 08 AQT 2 ms ® RBW 20 MHz
@152 view
i
o -
0.0 -
5
\
1€ X
.\
Al
1€ -
]
CF 1.745 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 19.32 dBm 27.21 dBm 7.89 d8 2.10 dB 5.19 dB 6.38 dB 7.22 dB
I e——

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A13-2 of 30



ssamon . FCC RADIO TEST REPORT Report No. : FG4D1914
26dB Bandwidth
Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.29 1.29 2.95 3.02 5.02 5.02 9.91 9.86 | 14.50 | 14.41 | 18.94 | 19.06
Mode LTE Band 66 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.23 - 3.02 - 4.88 - 9.78 - 14.59 - 18.98 -
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ssanranas. FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 66
Middle Channel / 1.4MHz /| QPSK Middle Channel / 1.4MHz / 16QAM

[= (=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 16.04 dBm)| MI[1] 15.76 dBm
1.74529650 GHz 1.74466150 GHz
20 M1 20
—__no@ 26.00 dB ndB 26.00 dB
g T Wy 1.292300000 MHZ, 104 R il it AN 1.297900000 MHZ|
Qfactor 1350.5 7 Qfactor | 1344.2
od = 0 di 1
s \ Ty
10 df - 104 :
20 d a 20 di y
el A . A ]
A ey 7 30
40 d 40 d
50 d 50 d
-60 d 60 d
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 17452965 GHz 16.04 dBm ndB_down 1.2923 MHz M1 1.7446615 GHz 15.76 dBm ndB_down 1.2979 MHz
TL 1 17443534 GHz -9.94 dBm nd8 26.00 dB T1 L 1.7443622 GHz -10.31 dbm nd8 26.00 dB
T2 1 1.7456517 GHz -10.14 dBm Q factor 1350.5 T2 1 1.7456601 GHz -10.27 d8m Q factor 1344.2
L I 4 [S JL 4 -

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ctrum i pectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.86 dBm) ™M1[1] 16.06 dBm)
n 1.74556340 GHz 2 1.74589310 GHz
20 ! 20
e 26.00 do A na X 26.00 o
w0 Vol Bt v Bui \ 2.955000000 MHz| 0d [ -] 3.021000000 MHz
1 Q factor 4 590.7 ] Q factor 5772.9)
o \ o . \
ke ¥ )
4 \
10 df 10 d 7 t
{ \
/
20 d 20 d f v
Yt e .
<30 ! 3 = A0 bt
ey B = ] B
-40 df 40 de
50 d 50 d
-60 d 60 d
CF 1,745 GHz 1001 pts Span 6.0 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7455634 GHZ 16.86 dBm nd@ down 2.955 MHz M1 1 1.7458931 GHz 16.86 dBm nd@ down 2.021 MHZ
TL 1 1,7435375 GHz -8.94 dBm nd8 26.00 dB T1 L 1.7434955 GHz -8.71 dBm nd8 26.00 dB
T2 1 1, 7464925 GHz -8.92 dBm Q factor 590.7 T2 1 1.7465165 GHz -9.04 dBm Q factor 577.9
L I 4 L [S JL 4 -

Middle Channel / 5SMHz / QPSK Middle Channel / 5SMHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.72 dBm)| ™M1[1] 14.40 dBm)
1.74502000 GHz 1.74358100 GHz,
20 + 20
ndB 26.00 dB)| o ndB 26.00 dB|
g T R e P L e BT 5.025000000 MHz 0d . SN SN LT Py 5.025000000 MHZ|
/1 Q factor 1 247.3] ] Q factor 347.0
/ \ { \
od 0 d
/ "‘
-10 de i -10 d ¥
/ \ \
204 r 20d { T
| 1 { \
= ! [ :
- I A i T~ e
DN ST v > T - L >
-40 df
50 d S0 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 174502 GHz 15.72 dam nd8 down £.025 MHz ML 1.743881 GHz 14,40 dBm nd8 down £.025 WAz
T1 1 1,742493 GHz -10.57 dbm nd8 26.00 dB T1 L 1742512 GHz -11.42 dam nd8 26,00 d8
T2 1 1. 747517 GHz -10.36 dBm Q factor 347.3 T2 1 1.747537 GHz -11.63 d8m Q factor 347.0
L I 4 L [S JL 4 -

TEL : 886-3-327-3456 Page Number : A13-4 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 66

[= [=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 17.17 dbm)| MI[1] 16.04 dBm
1.7491760 GHZ| . 17443810 GHz
= R B 26.00 dB @ x_ ndg 26.00 dB
04 Pl et It aan niiandil - | o 9.910000000 MHZ, 104 Z o el T e L VAN 9.870000000 MHZ|
] Q factor 176.5 7 Q factor \ 176.7
od ; 0 d
¥ T4
-10 df -10 d 7
204 fl 20d
N e o~ L e e
A & S ,,
-40 d -40 de
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 20.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1.749176 GHz 17.17 dam nd8 down 9.91 MHz ML 1744381 GHz 16.04 dBm nd8 down 9.87 WHz
T1 1 1,740045 GHz -8.78 dBm nd8 26.00 dB T1 L 1.740085 GHz -9.64 dBm nd8 26,00 d8
T2 1 1,749955 GHz -8.45 dBm Q factor 176.5 T2 1 1.749955 GHz -10.17 dém Q factor 176.7
L I 4 L [S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 14.83 dbm)| MI[1] 14.63 dBm
1.7414040 GHZ| 1.7483870 GHz
= ndB 26.00 dB @ 26.00 dB
w0 Y A N s U At 14.505000000 MHZz 104 N, . 14.416000000 MHz
/ Q factor 120.1 7 v Q facs 121.3
a ‘J o T
i 1z
-10 df -10 d
A
204 20d i
1
o - Ly A P e
= ~A P =
-0 df -40 d
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.741404 GHz 14.83 dam nd8 down 14,505 MHz ML 1.748387 GHz 14.63 dam nd8 down 14,416 MHz
T1 1 1,737837 GHz -11.16 dbm nd8 26.00 dB T1 L 1.737957 GHz -9.98 dBm nd8 26,00 d8
T2 1 1,752343 GHz -11.69 d8m Q factor 120.1 T2 1 1.752373 GHz -11.38 dém Q factor 121.3
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
MI[1] 14.49 dbm)| ™11 12.83 dBm
1.7522520 GHZ| 1.7473180 GHz
= nd 7 26.00 dB @ W1 26.00 dB
- & Ao et Pl A B 18.941000000 MHz| 104 . T PO 19.061000000 MHz
7 Q factor \ 92.5 )f 7 91.7)
o i T 0 '\
\
! |
10 d ; ‘{ -10 di ‘: -
| \ | i
20d 20d }
i \ | AW IA \
e " o WA S o n\ \ My oy, oo
e 2 At dbi wf v
-40 d -40 d
50 df 50 d
60 d -60 di
CF 1,745 GHz 1001 pts Span 40.0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.752752 GHz 14.49 dBm nd@ down 18.941 MH2 M1 1.747318 GHz 12.83 dBm nd@ down 19.061 MHZ
T1 1 1,735689 GHz -11.34 dBm nd8 26.00 dB T1 L 1735529 GHz -12.77 dm nd8 26,00 d8
T2 1 1,75463 GHz -11.44 dam qQ factor 92.5 T2 1 1.75459 GHz -13.00 dam qQ factor 917
L I 4 [S JL 4 -
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 66

[= [=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0ds SWT 15 s @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.69 dBm) ™M1[1] 15.20 dBm)
1.74499440 GHz 1.74491610 GHz,
20 20 aL:
i nd 26.00 dB nds 26.00 dB
VUV WU, G- o o Ao A e B
i Qfactor | 1411.4) / Q factor 577.6)
{
od L 0 di
J | /
T/ \E:
104 - 104 -
/ . / \
/ \ N {
204 20 -
4’ M| / b
! { \
a0 = o = 30 ¢ T
s pey v - P! ] o
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 2.8 MHz CF 1.745 GHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 1.7449944 GHz 14.69 dBm nd@ down 1.2364 MH2 M1 1.7449161 GHz 15.29 dBm nd@ down 2.021 MHZ
T1 1 1,7443846 GHz -11.12 dam nd8 26.00 dB T1 L 1.7434895 GHz -10.57 dBm nd8 26,00 d8
T2 1 1745621 GHz -11.26 d8m Q factor 1411.4 T2 1 1.7465105 GHz -11.02 d8m Q factor 577.6
L I 4 [S JL 4 -
ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.79 dBm)| ™M1[1] 14.25 dBm)
1.74578900 GHz 1.7471180 GHz
= Mhds 26.00 dB| @ n 26.00 dB|
g . n_J N Pl BYN 4 sa:nunum? MHz| 0d B e I - LU 9.790000000 MHZ|
7 G factor \ 357.4) 7 Q factor 178.5
od I 1 0 di L ll
{ | / \
10 d T‘I — -10 di +
/ \ /
204 20d
/ 4 \
30 ; ! 20 / . ~
- [F? T ey A ' AT
! - ANy Sy
-40 -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 10.0 MHz CF 1.745 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1.745739 GHz 13.79 dam nd8 down 4.885 MHz ML 1.747118 GHz 14,25 dam nd8 down 9,79 WHz
T1 1 1,742672 GHz -12.16 dbm nd8 26.00 dB T1 L 1.740085 GHz -11.71 dam nd8 26,00 d8
T2 1 1. 747458 GHz -12.23 dém Q factor 357.4 T2 1 1.749875 GHz -11.41 d8m Q factor 178.5
L I 4 L [S JL 4 -
Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 185 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 13.66 dBm) ™M1[1] 11.77 dBm)
1.7414340 GHZ| 1.7506340 GHz
= nd 26.00 dB @ ndB g 26.00 dB
N By A 14.595000000 MHz - - 18.981000000 MHz
d EANEY.Y e d _ A
W 4'” 1 Q factor | 119.3 e P T A B A R 92.2
| 4 J
T ! f [
10 d s 4
7 ¥
! 20 d f +
| |
=7 S 30 dem R R ST RI AT
o AN <
-40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 1001 pts Span 40,0 MHz CF 1.745 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 1741434 GHz 13.66 dam nd8 down 14,505 MHz ML 1750634 GHz 11.77 dam nd8 down 18,981 MHz
T1 1 1,737807 GHz -12.09 dam nd8 26.00 dB T1 L 1735648 GHz -14.69 dam nd8 26,00 d8
T2 1 1,752403 GHz -12.57 dém Q factor 119.3 T2 1 1.75463 GHz -14.27 d8m Q factor
L I 4 L [S JL 4

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A13-6 of 30




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

Occupied Bandwidth

LTE Band 66 : 99%0BW(MHz)

Mode
BW 1.4MHz 3MHz SMHz 10MHz 15MHz 20MHz
Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 1.09 2.71 2.71 4.49 4.46 9.04 9.00 | 13.40 | 13.41 | 17.92 | 17.89
Mode LTE Band 66 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 1.09 - 2.69 - 4.49 - 9.01 - 13.43 - 17.92 -
Page Number 1 A13-7 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG4D1914

LTE Band 66

ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 b = RBW 30 kHz
o Att 30de SWT  63.2ps @ VBW 100kHz Mode FFT o Att a0dh SWT 632 ps @ VBW 100 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 15.71 dBm) ™M1[1 15.73 dBm)
- . 1.745466710 GHz - 1.745377120 GHz,
: e Occ B 1096650335 MHz N 1091890811 MHz,
Pt - A\ .
w0 AV W 104 e
od 0 d
-10 df / -10 d
/ \
204 V4 20d 3
A R Ve [ N ~.
o ke W,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 2.8 MHz CF 1.745 GHz 10001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174546671 GHz 15.71 dam ML L 174537712 GHz 15.73 dam
T1 1 1.744450975 GHz 9.71 dBm Oce Bw 1.096650335 MHz T1 L 1.744453215 GHz 6.56 dBm Oce Bw 1.091890611 MHz
T2 1 1745547625 GHz 9.23 dam T2 1 1745545105 GHz 8.7 dam
L I 4 [S JL 4 -
ctrum s vectrum &
Ref Level 30.00 cbm  Offset 11,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
o Att 30de SWT 185 ps @ VBW 300kHz  Mode FFT o Att a0dh SWT 185 ps @ VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 17.06 dBm) 15.08 dBm)
- 1 1.745527350 GHz - 1.746177680 GHz,
2 B 2.711128887 MHz 2.710528947 MHZ
e T B A o N e e r2
| [
/ /
od 0 d
/ !
-10 df ! -10 d j
/ ‘ / \
204 f it 20d v
A ] N, e
e |ihdpe
40 df -40 di
50 df 50 d
60 d -60 di
CF 1,745 GHz 10001 pts Span 6.0 MHz CF 1.745 GHz 10001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 174552735 GHz 17.06 dam ML 174617768 GHz 15.98 dam
T1 1 1.743649535 GHz 11.11 dBm Oce Bw 2711128607 MHz T1 L 1.743646335 GHz 9.36 dBm Oce Bw 2710528947 MHz
T2 1 1746360664 GHz 10.23 dam T2 1 1.746356864 GHz 10.04 dam
L ] J - \ JU J ) v
[= (¥
Ref Level 30.00 GBm  Offset 11,70 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 11,70 db @ RBW 100 khz
jo ALt 30d8 8SWT 10 ps & VBW 300 kHz  Mode FFT b ALt 30 de SWT 10 ps & VBW 300 kHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
52 dBm 14.28 dBm)|
4000 GHZ| 1.744360100 GHz,
20 20
. 4.494550545 MHz T 4.468553145 MHZ
- A R e il Vi o borenfn b A 2
| 3
i J A 1
o t o 1
/ \
-1 d ’,‘ \ 10 di
204 / \ 20d ," \\
{ Lo . / \
ATV SRURL S B Y e W
40 df -40 d
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 10.0 MHz CF 1.745 GHz 10001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 1745234 GHz 15.52 dam ML 1.7443601 GHz 14,28 dam
T1 1 1.74275322 GHz 10.24 dBm Oce Bw 4,494550545 MHz T1 L 1.74276722 GHz 8.65 dBm Oce Bw 4.48B553145 MHz
T2 1 174724778 GHz 9.20 dam T2 1 174723578 GHz 8.98 dam
L I 4 L [S JL 4 -
at ] T . 1 161

TEL:
FAX:

886-3-3

27-3456
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Eaa FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 66

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

[= [=
v v
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de SWT 127 ps @ VBW 1MHz  Mode FFT o Att a0dh SWT 127 ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.13 dBm) 15.92 dBm)
- ” 1.74825970 GHz - 1.74279820 GHz,
OccRR X o 9.043095690 MHz 9.007099290 MHZ
EU VR B P PNV |
10d ¥ ¥ 104
od / \ 0d
i T
-10 df { \\ -10 d #
204 \L 20d {
i D R ‘f
|30 dB 1o =t 20y
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 20.0 MHz CF 1.745 GHz 10001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17482597 GHz 16.13 dam ML 1.7427982 GHz 15.32 dam
T1 1 174049645 GHz 10.66 dBm Oce Bw 9.04309569 MHz T1 L 1.74049245 GHz 9.61 dBm Oce Bw 9.00709929 MHz
T2 1 174953955 GHz 11.26 dam T2 1 1.74949955 GHz 10.07 dam
L I 4 [S JL 4 -

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ctrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT  12.6ps @ VBW 1MHz  Mode FFT o Att a0dh SWT  12.6ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] ™M1[1] 14.04 dBm)
- . - 1.74757970 GHz,
i i o 13.408659134 MHz PecBw 13.411658834 MHz
- e i e AN, |y 104 ! s P / |~
o d 0 di 1
i | | 1
~1od ,' - -0 d i \‘
/ \ | \
204 ; v 20d +
» ol LA MY S ] PSP A
=t oo
40 df 40 de
50 d S0 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 40,0 MHz CF 1.745 GHz 10001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17462569 GHz 15.40 dam ML L 17475797 GHz 14,84 dam
T1 1 1.73833167 GHz .93 dBm Oce Bw 13.408659134 MHz T1 L 1.73830767 GHz 8.40 dBm Oce Bw 13.411656834 MHz
T2 1 1.75174033 GHz 9.52 dam T2 1 175171933 GHz 9.29 dam
L I 4 L [S JL 4 -

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Spectrum i vectrum =
Ref Level 30.00 cbm  Offset 11,70 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 300 kHz
o Att 30de  SWT iGus @ VBW  1MHz  Mode FFT o Att a0ds SWT i5ps @ VBW  1MHz  Mode FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
1.63 dBm)| ™M1[1]
1.75289520 GHz
= 17.922207779 MHz @ 17.890210179 MHz
1
10d e, 104 - A v ! ‘
s va |
| ‘ ‘
-1 d / 10 di / L
! \ /
204 s 20d =
f /
5 / \\ V] / 4
SRRV A ey Liv] Y
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 1,745 GHz 10001 pts Span 40.0 MHz CF 1.745 GHz 10001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 17528952 GHz 13.63 dam ML L 17502875 GHz 13.33 dam
T1 1 1.73606899 GHz 6.68 dBm Oce Bw 17.922207779 MHz T1 L 1.73607289 GHz 9.41 dBm Oce Bw 17.896210179 MHz
T2 1 17539911 GHz 10.32 dam T2 1 17539711 GHz 8.55 dam
L I 4 [S JL 4 -

TEL : 886-3-327-3456 Page Number : A13-9 of 30
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG4D1914

LTE Band 66

ctrum t"é’ rectrum l"%’
Ref Level 30.00 cbm  Offset 11,70 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 11,70 db e RBW 100 kHz
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LTE Band 66 / 1.4MHz / 64QAM
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SPORTON LAB.

Report No. : FG4D1914

LTE Band 66 / 5SMHz / 64QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

(%]

Spectrum

Spectrum

Ref Level 30.00 dBm

Offset 12.30 dB Mode Auto Sweep

Ref Level 30.00 dBm  Offset 12,30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr E.l AvgPuwr
Limit §heck PAES | SPURIGIECHNEKARS PABS
e _§ s s Y ABS Line _$PURIOUS_LINE_ABS, PASS
20 UIBIHLF PURIOUS INE_ABS F 20 dbm
10 dem 10 dBm:
[ VIPPTRPN S SSSVE S, e
0 de f - o \
-10 dBm ‘ 10 dBm
SPURIOUS_LINE_ABS J l
20 dem f‘ 20 dBm i
R,
-30 dem o -30 dem 1
T ) L
S i T
- eats -
40 dBm MMV"*" TRmaY 40 dBm T,
T oty
Tt 50 dem foriakbmint nad
-60 dBm -60 dBm
Start 1.7 GHz 3003 pts Stop 1.715 GHz Start 1.775 GHz 3003 pts Stﬂ 1.79 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
1.700 GHz 1.709 GHz 1.000 MHz 1.70894 GHz -28.19 dém -15.19 dé 1.775 GHz 1.780 GHz 100.000 kHz 1.77631 GHz 3.66 dBm -26.34 dB
1.709 GHz 1710 GHz 50.000 khz 1.71000 GHz -33.32 dém -20.32 8 1.780 GHz 1.781 GHz 50.000 kHz 178002 GHz -32.27 dBm -19.27 dB
1.710 GHz 1.715 GHz 100,000 kHz 1.71418 GHz 3,90 dBm -26.10 dB 1.781 GHz 1.790 GHz 1,000 MHz 1.78104 GHz ~54.15 dbm C11.15 dB
C T ) Wn w r T ) (]
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LTE Band 66 / 5SMHz / 256QAM

Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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